
 
 
 
 
 
 

10 Set Vertical Dumbbell Rack 
840VDR10 

 
 
 
 
 
 
 
 

 
          
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 

EXPLOD DRAWING &PARTS LIST 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

Part No PART    NAME Q’TY 
1 Frame 2 
2 Base Frame 1 
3 Cradles with pin-Right  20 
4 Cradles with pin-Left 20 
5 Plastic Screw 40 
6 Foot Cushion 4 
7 End Cap 4 
8 Name Plate 2 
9 Flat Washer Ф13.5*Ф24*2.5 8 
10 Nut M12 4 
11 Allen Bolt M12*75 4 
12 Hex Bolt M5*15 4 
13 Rivet  4 
14 Screw ST4.2*16 4 



 

ASSEMBLY 
 

STEP  
 

Assembly Frame (1) and Base Frame  (2)，using Flat Washer（9）, Nut M12 (10) and Allen Bolt 
M12*75 (11).Then tight them. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


